MERCRUISER [7.4L MPI MIE [L29) GEM. VI GM 454 -5 1935-2000] < TRAMSMISSION aMD RELATED FARTS (BORG WARMER 5000) b w
Serial Mbr A ange: OLOD2006 THRU OLE74E13 ()
Ref |Clazs|Part Description Qt Comment Footnote
_ — e T e e - 1 8054954 4| TRANSHMISSION 1 [2.00:1 BATIO) DOWMN AMGLE TF

1 8054954 5| TRANSHMISSION 1 [2.451 BATIO) DOWMN AMGLE TF

i 1 2054954 7| TRAMNSMISSION 1 [2.80:1 BATIO) DOWM AMGLE TF

i 1 2074814 5| TRAMNSHMISSION 1 [1.50:1 BATIO) Y-DRIVE TRAMNSH
1 A07481A 6| TRANSHISSION 1 [2.00:1 RATIO)Y-DRIVE TRANSH
1 8074814 7| TRANSHMISSION 1 [2.60:1 BATIO)YV-DRIVE TRANSH
2 16 205253 STUD 2
3 11 34933 MUT [7/16-20) 2
4 12 22248 |'"WASHER 2
5 10 47462 | SCREW [7A16-14 % 1-1/4 M) 4
f 13 32993 | LOCKAWASHER [FAEIN) 4
7 32 B07EBE|HOSE-OIL 1
a 32 205478 1|HOSE-OIL 1
3 22 07272 ADAPTOR 1
10 734764 1| FLAMGE ASSEMBLY (51 IM.) |OPT A
10 TI4764 2| FLAMGE ASSEMBLY [5+ 1-1/8 IN|OPT A
10 734764 3| FLANGE ASSEMBLY [5+1-1/4 IM|OPT 5
10 734764 4| FLAMGE ASSEMBLY [5+1-3/8 IM|OPT 5
10 734764 5 FLAMGE ASSEMELY [5+1-1/2 IM|OPT 5
10 734764 B FLAMGE ASSERMBLY [5+ 1-3/4 IN|OPT A
10 74764 7| FLAMGE ASSEMBLY (5 2 IM.)  |OPT A
11 10 EOT71| SCREW [3/8-16% 1-1/41M.) 2
11 10 EOMES| SCREW [3/8-16% 3/4 1N 2
12 10 05153 SCREW [FA1E-2031-1/2IM) |4
13 13 32993 LOCKMWAASHER [FHEIM.) 4
14 11 22024 WNUT [7116-20) 4
15 ar 82031 |SWwITCH-TEMPERATURE 1
16 B0E238| BRACKET-SHIFT LIMKAGE 1
17 16 SF47TA SISTUD KIT 2
18 10 40001124 | SCREW M8 X 14) 2
19 13 40024 7| LOCKWASHER [ME] 2
20 47613 |SWITCH-NEUTRAL SAFETY 1
21 B07996T | COOLER-OIL 1
22 2055464 2| BRACKET-TRAMNSMISSION OIL Cif 1
23 Tr223 3| PAD 1
24 54 815504232 | CLAMP 1
25 10 AVE1Z|SCREW [3/8-16 = 1-1/4IN] 1
26 13 35048 | LOCKWASHER [3/8 IM.) 1




